Beacon - Howard County, IN Page 1 of 1

50 ft S J
158459.52, 1893943.59

http://beacon.schneidercorp.com/Application.aspx? ApplD=94&LayerID=952&PageTypel... 2/27/2015



50 ft §
159108.48, 1894746.71

http://beacon.schneidercorp.com/Application.aspx?AppID=94&LayerID=952&Page Typel... 2/27/2015




EXHIBIT D
1995 CONSTRUCTION PERMIT

New London Preliminary Engineering Report — December, 2016, Revised May 3, 2017
Howard County, Indiana



° e i

%, INDIANA DEPARTMENT OF ENVIRONMENTAL MANAGEMENT

We make Indiana a cleaner, healthier place to live

g Evan Bayh 100 North Senate Avenue
Governor P.O.Box 6015
Kathy Prosser Indianapolis, Indiana 46206-6015

. Telephone 317-232-8603
Commissioner November 3, 1994 Environmental Helpline 1-800-451-6027
[...]
SPECIFIC CONDITIONS AND LIMITATIONS TO THE CONSTRUCTION PERMIT

Unless specific authorization is otherwise provided under the permit, the
permittee shall comply with the following conditions:

1. All local permits shall be obtained before construction is begun on this
project.
2. If pollution or nuisance conditions are created, immediate corrective

action will be taken by the permittee.

3. Plans for construction in a floodway must be submitted to the
Department of Natural Resources for consideration of approval prior to
the start of construction.

4, After construction and before start up of the sewage treatment facilities,
the Commissioner shall be notified of the date of start up and the name
of the properly certified operator in responsible charge.

5. Technical supervision, by a certified operator, shall be provided for
operation and control of the wastewater treatment facilities and monthly
reports of operation shall be submitted to the Department of
Environmental Management.



10.

11.

12.

13.

14.

15.

16.

17.

18.

Page 3 of 6
Permit Approval No. 8088

be submitted to this office, and the operator must file monthly
monitoring reports with this office in accordance with 327 IAC 5-2-15.

The plans for ultimate sludge disposal must be submitted to the
Department of Environmental Management for consideration of
approval.

If sludge handling problems arise due to the chemical addition,.the
digester capacity and/or dewatering facilities shall be expanded.

Close supervision must be provided by qualified personnel during the
start-up period to determine proper locations and dosages of coagulant
chemical addition for phosphorus removal and/or advanced waste
treatment.

Analysis of the necessary wastewater parameters must be provided, either
by in-house laboratory equipment or by contract with an outside
laboratory.

Plans and specifications for construction of buildings must be submitted
to the Department of Fire and Building Services for consideration of
approval.

Plans for the outfall structure shall be submitted to the Department of
Natural Resources for consideration of approval prior to the start of
construction.

Additional treatment facilities will be installed if the proposed facilities
fail to provide adequate control or if necessary for compliance with
more stringent Federal or State pretreatment standards or requirements
promulgated subsequent to the date of this approval.

An audio-visual alarm shall be installed for the proposed lift station.
Sewer to water main separation distances must comply with Section 38
of the Recommended Standards for Sewage Works, 1990 Revised
Edition.

The infiltration/exfiltration for the subject sewer system shall not exceed
200 gallons per inch of diameter per mile of sewer in a 24-hour period.

Air relief valves shall be installed at high points in the force main.

A drop pipe must be provided for all sewers entering a manhole at an
elevation of 24 inches or more above the manhole invert.



19.

20.

Page 4 of 6
Permit Approval No. 8088

All force main must be tested (two hour minimum) at 150% of design
working pressure for leakage. Leakage (gallons per hour) shall be less
than ((# of joints) (d in inches) (psi) /2)/3700. Test procedures from
the appropriate AWWA specifications for pressure pipe may be used as
an alternate.

Deflection tests must be performed on all flexible* pipe after the final
backfill has been in place at least 30 days. No pipe shall exceed a
vertical deflection of 5%. Deflection test results shall be submitted with
the infiltration/exfiltration test results. (*The following are considered
nonflexible pipes: vitrified clay pipe, concrete pipe, ductile iron pipe,
cast iron pipe, asbestos cement pipe.)

Failure to meet guidelines as set forth in the above conditions could be subject

to enforcement proceedings as provided by 327 IAC 3-5-3.



Page 5 of 6
Permit Approval No. 8088

PART 1I
GENERAL CONDITIONS

No significant or material changes in the scope of the plans or construction of
this project shall be made unless the following provisions are met:

a. Request for permit modification is made 60 days in advance of the
proposed significant or material changes in the scope of the plans or
construction;

b. Submit a detailed statement of such proposed changes;

C. Submit revised plans and specifications including a revised design
summary; and

d. Obtain a revised construction permit from this agency.

This permit may be modified, suspended, or revoked for cause including, but
not limited to the following:

a. Violation of any term or conditions of this permit;

b. Obtaining this permit by misrepresentation or failure to disclose fully all
relevant facts.

Nothing herein shall be construed as guaranteeing that the proposed water
pollution treatment/control facility shall meet standards, limitations or
requirements of this or any other agency of state or federal government, as this
agency has no direct control over the actual construction and/or operation of
the proposed project.



Page 6 of 6
Permit Approval No. 8088

PART III

APPEALS PROCEDURE

Anyone wishing to challenge this agency’s decision for authorizing the
construction of this facility may do so, provided that a petition for administrative
review is filed as required by IC 4-21.5-3-7. The petition must be submitted within
fifteen (15) days of the date of mailing of this permit notification. The petition must
include facts demonstrating that you are either the applicant, a person aggrieved or
adversely affected by this decision, or otherwise entitled to review by law.
Additionally, IC 13-7-10-2.5 requires that your petition include:

1.
2.

The name and address of the person making the request;
The interest of the person making the request;

Identification of any persons represented by the person making the
request;

The reasons, with particularity, for the request;

The issues, with particularity, proposed for consideration at the hearing;
and

Identification of the permit terms and conditions which, in the judgement
of the person making the request, would be appropriate in the case in
question to satisfy the requirements of the law governing permits of the
type granted or denied by the Assistant Commissioner’s action.

Pursuant to IC 4-21.5-3-1(f), any document serving as a petition for
review or review and stay must be filed with Kathy Prosser, Technical
Secretary of the Water Pollution Control Board. Filing of such a
document is complete on the earliest of the following dates:

a. The date on which the petition is delivered to the Office of the
Technical Secretary of the Water Pollution Control Board, located
at 100 North Senate Avenue, P.O. Box 6015, Indianapolis, Indiana
46206-6015;

b. The date of the postmark on the envelope containing the petition,
if the petition is mailed by United States mail; or

C. The date on which the petition is deposited with a private carrier,
as shown by a receipt issued by the carrier, if the petition is sent
by private carrier.




Checklist for Construction Project

Design Summary

I. GENERAL

Applicant: New London Conservancy District

Project Name and Location: New London Conservancy District WWTP

Engineer (Consultant): Sanco Engineering and Associates, Inc.

Remarks:

A, Description of Present Situation: Failing septic systems

B. Description of Proposed Facilities: New 0.02 MGD extended aeration
plant, 6, 334 feet of 8-inch diameter (PVC-SDR 26) sanitary sewer, 2,013
feet of 2.5-inch diameter (PVC, SDR 21) force main, 1,232 feet of
3-inch diameter (PVC, SDR 21) force main, 519 feet of 2-inch diameter
(PVC, SDR 21) force main and two submersible grinder lift stations with
a capacity of 50 GPM at 72 ft. TDH and 40 GPM at 36 ft. TDH.

II. DESIGN DATA
Current Population: 1994 - 177
Design Year and Population: 2014 - 237
Design P.E.: 241
Design Flow: 19,400 GPD
A. Domestic: 16,590 GPD
B. Industrial/Commercial: 500 GPD
C. Infiltration/Inflow: 2,310 GPD
Average Design Peak Flow: 72,550 GPD

Maximum Plant Flow Capacity: 100,000 GPD



Design Waste Strength

m o 0O % »

TBOD : 250 mg/l
CBOD : 208 mg/l
TSS: 250 mg/l
NH;-N: 20 mg/l

P: N/A

NPDES Permit Limitation on Effluent Quality:

L

-z Q@ m m o 0w »

TBOD :

CBOD :

SS:

NH;-N:

P:

E-Coli:

Chlorine Residual:
pH:

D.O.:

Receiving Stream:

A.

B
C.
D

Name: Honey Creek

Summer
24 mg/l
20 mg/1
30 mg/l
2.2 mg/l
N/A

Winter

30 mg/l
25 mg/l
30 mg/l
3.4 mg/l

N/A

125 count/ 100 mg/l

0.05 mg/1
6 to 9

N/A

Tributary to: Wildcat Creek

Stream Uses: Recreational

7-day, 1-in-10 year low flow: 0.1 CFS



III. TREATMENT UNITS

Flow Meters

1. Type: Ultrasonic depth measurement - 3" Parshall flume
pA Location: Effluent metering manhole

3. Indicating, recording and totalizing: Yes

Comminutors

1. Type: Smith & Loveless Model - 7R

2. Location: Influent to plant

3. Maximum capacity: 125 gpm

4, By-pass (over flow) bar screen: Yes

Activated Sludge

1.

pA

S W &

N

10.

11.

12.

Type of activated sludge process: Extended aeration

Number and size of units: One - 32.5 ft. L x 12 ft. W x 10.5 ft. SWD

Detention time (hrs): 37.9 hours

Organic loading (Ib BOD /1000 cf): 9.87 #BOD/1,000 CF
Type of aeration equipment: Coarse bubble diffusers

Type and size of blowers: Two - Rotary P.D. 220 CFM/each

Air required (itemize, cfm): 114 CFM - BOD, 42 CFM NH;-N, 40
CFM digester, 20 CFM air lifts - TOTAL = 216 CFM

Provisions for speed adjustment: Yes
Air provided: 220 CFM
Ventilation in the blower room: N/A - outside in shelters

Number and capacity of return sludge pump: Air lift pump 10 - 30
GPM

Method of return sludge rate control: Air adjustment valves

-3-



13.
14.
15.
16.
17.

Return sludge rate as % of design flow: 0 to 200%

Provisions for return rate metering: Weir

Location of return sludge discharge: Influent end of mixed liquor
Facilities to>isolate units: No

Facilities for flow split control: No

Secondary Clarifiers

1. Type of clarifiers: Circular steel
2. Number and size of units: One - 12 ft. dia. x 10.25 ft. SWD
3. Surface settling rate (gpd/sf):
a. at the design flow: 171.7 GPD/SF
b.. at the influent pumping rate: 885 GPD/SF
C. at the equalized flow rate: N/A
4, Detention time (hrs): 10.7 hours
5. Type of sludge removal mechanism: Circular sweep to center collection
sump
6. Weir overflow rate: 587 GPD/LFT
7. Disposal of scum: Digester
8. Facilities for unit isolation: No
9. Facilities for flow split control: No
Disinfection
1. Type of disinfectant used: Hypochlorite tablet
2. Size of contact tank: 4 bays - 5 ft. x 2.5 ft. x 4 ft. SWD
3. Contact time: 29.8 minutes at peak flow

4-



10.
11.
12.

13.

Type of disinfectant feeders: Flow proportional
Capacity of the feeders: 8 lbs. Cl,/day
Disinfectant dosage: 8 mg/l = 4.8 Ibs. Cl,/day
Scum control baffle: Over and under baffling
Source of the disinfectant feed water: N/A
Breakwater tank for the feed water: N/A
Bypass: No

Drain for tank: No

Ventilation in chlorine room: N/A

Safety equipment: N/A

De-Chlorination

1.
2.

6.

10.

Chemical used: Sodium Bi-sulfite tablets (NaHSO;)

Type of feeders: Tablet feeder with weir control for feed rate
Capacity of feeders: 8 lbs. NaHSo,/day

Dosage: 0.68 Ibs NaHSO,/lbs Cl, = 0.41 lbs NaHSO;/day
Equipment location: In dechlorination tank

Ventilation provided: N/A

Safety equipment: N/A

Aerobic Digesters

1.
2.
3.

Number and size of units: One - 10.67 ft. L x 12 ft. W x 10.5 ft. SWD

Detention time: 100 days

Organic Loading: 11.7 Ibs/day



4.
5.

Air supply: Blower

Decanting method: Air lift pump

Sludge Disposal

1.

Ultimate disposal method of sludge: By contract with licensed sludge
haulers to Kokomo WWTP

Expected solids content of sludge (by the principal method of disposal):
2% to 4%

Location of disposal site: N/A
Ownership of the disposal site: N/A

Availability of sludge transport equipment: By contract



Lift Stations

1L

Sewer

10.

12.
13.
14.
15.
16.
17.

IV. SEWER COLLECTION SYSTEM

Location: South pumping North pumping

Type of pump: Grinder submersible Grinder submersible

Number of pumps: Two Two

Constant or variable speed: Constant Constant

Capacity of pumps: 50 GPM 40 GPM

RPM and TDH: 3,450 RPM - 72 Ft. TDH-3 HP 3,450 RPM - 36 ft.
TDH 2 HP

Volume of the wet well: 280 gallons 159 gallons

Detention time in the wet well: 30 min. 30 min.

A gate valve and a check valve in the discharge line: Yes Yes

A gate valve on suction line: N/A N/A
Ventilation: Yes Yes
Standby power: Yes - Trailer mounted Yes
Alarm: Yes Yes
Breakwater tank: N/A N/A
Bypass or overflow: No No
Type of force main: PVC - SDR 21 PVC - SDR 21
Diameter and. length of force main: 25" - 2,013 ft. 2" - 519 ft.
3" - 1,232 ft. 3" - 1,232 ft.

Type of sewer material: PVC SDR 26

Diameter and length of sewer (indicate length for each size): 8" - 6,334
ft.

-7-



3. Stream, highway, and railroad crossing: No

4. Separation of combined sewer or new sewer: N/A
5. Number of manholes: 32

6. Water main protection: Yes

V. MISCELLANEOUS
Laboratory equipment: No - by contract
Safety equipment: No
Plant site fence: yes
Handrail for the tanks: Yes
Units, unit operation, and plant bypasses: No
Flood elevation (10, 25, or 100 year flood): 765 MSL

Consistency with EPA Reliability Technical Bulletin: Yes

T Q@ m m g 0w op

Provisions to maintain the same degree of treatment during construction:
N/A

L Standby power equipment: provided trailer mounted unit

J. Site inspection: Yes

7~

. Statement in the specifications as to the protection against any adverse
environmental effect (e.g., dust, noise, soil erosion) during construction: Yes

Hoists for removing heavy equipment: No
Adequate sampling facilities: Yes

Hydraulic Gradient: Yes

©c z X F

Septage receiving facilities: No

8088S




PROJECT No.

q\’lﬁ' —(",J-/L LMV\
". "’ \&d\&“b(dwu,“¢
Cabinet:
o *X:}Es ARG Phm Con D
FROM: 3a°7 IAC Construction Permit Coordinator TO: . gﬁ) Mevwg SN
Engineering Plan Review Section e Laan
Office of Water Management “i9r2'§¢'
Location: /l/eud LOA/DO ~
# Units: 52) SW /%«‘Mé'[\ 4 MM MS
Design Flow: , Q /C? ﬁh;7
Connection To: L-?\/ 6+“‘Y4\‘(\/‘
Wastewater . - . —_—
Treatment By: /\)KQJ { onl D?SV\ d"\"‘O . D/ S
Maintenance | i ., v

LAY - WA e
INTRA-OFFICE MEMO (‘Dv’éq % D_ DATE: é } | 5/57\/ QE::JWV
SUBJECT:  Project: New LoaDed WWTP + Seun elS
Received On: /)L/ ‘//5 g
Provided By:

Wasteload Allocation Checklist /byia/ ///' New one needed if more than
-Required only if additional ----=-- Lo 1 year old- it may need to
loading (flow) to treatment plant include maintenance and
inspection information.

Sanitary Sewer Design Summary =------ e Should be completely filled
out, and match submitted WLA.

$ 7 Check ----—-=—~-mccmmmmmmeeeemmm L,////’ not required for State or
Federal projects

////' If signed by mayor or other

official of Municipality or
Semipublic entity, then WLA
letter may not be required.

: Each page must be signed or
Plans and Specifications ----------- LA sealed by Indiana P.E.,
A.I.A. or L.S. (if no 1lift
station work is being done)
PLAN VIEW, PROFILE VIEW,
DETAILS, SPECIFICATIONS
(ASTM, SDR, Bedding,
Separation, etc.)

Potentially Affected Person List --- L/’//// Names and addresses.




Sce INSTRUCTIONS on Reverse Side ni

1.

Address
410 North U.S. 31
Whiteland, IN 46184
.Phone No.

' Wastewater Facilities

'New London Conservancy District. ...

" PERMIT APPLICATION FOR CONSTRUCTION .

St Bt 0 L VMO MAILINICIY |

APPLICATION FOR WATER pOLL

UTION CONTROL FACILITY

cowucnoxu PEREHIT quwg@7 I‘ARTICLE 3

441904

S

AITLGHHAENT CHECKLIST - Check Where applicaoie

APPLICANT (Name ano Address)

New London Conservancy Districf~

c/o Mr. Bud Temple, Secretary
Post Office Box 207

West Middleton, Indiana 46995
(317) 883-7427

Phone No

B o

APPLICANT'S ENGINEER
Robert C. Stinchcomb

Company Name _Sanco Engineering and
Associates, Inc.

Name

(317) 535-9022

NAME OF PROPOSED FACIUTY New London

LOCATION OF PROPOSEQ FACILITY

- - ———— —

ary

COUNTY Howard

EXPANSION, OR MODIFICATION OF:
{check wrnere appficabie)

Municipai Collection Facility e

Semipublic Collection Facility
[...]
18,27022 11.20708
18, 56045 3.62164 !
22,14299 1625105 1
26.01436 19,09239 1

30,17084 2214290 1
34.60897 25,4004} !
39, 325h¢ 28.86178 2
44,31809 32,5250 Z

47.58262 36.39027 2
08,11982 4045338 3

60, 92440 44,71346 3
£6.99522 49. 16894 3
73,33026 53.81834 ]
79.92762 ¥8.56602% 4
B5.78547 63.£933¢ 4

©3.%0244 £8.91641 K
101,27802 74.37824 3
108,20550 79.92762 L]
116.78212 8571354
124.92548 91.6849% 7

13331320 97.64084 7
141,9250%8 10418078 !
150,837% 110,70229 B

159.97179 117, 40604 9
1£9,35%244 124.2905¢

178,97344 131,35532 {0
185,04842 138, 59925 10
198,35243 186.0216% 11
209,31751 153.62479 11

219,91440 151,39895 123

230,75143 169.35244 12

150

104 HEAD
£3
0,14499
0,53058
1.124214
1.21520
2.89519
§.05737
3, 39844
6.91317
§.59813
0.45057
2.4678%
4.64777
$.98314
9.48709
2.14290
4,95396
7.91880
1.03604
4,30439
7.72266
1.28989
3,00443
8.86584
2.87301
7.024%7
1.320858
%, 75984
0.3411%
3.06398
5,92762
4,9313%
G.07450
G354
0,77546
£.33403
2.02853
7.85940
82608
9.92803

241.82779 177.48157 136.16474

TOT6L
{1
12,00000
12, 26105
12.94231
13.99559
15.40139
17.1418%
19,204694
21.5879%
24,27774
21.27022
ML 56015
24,142990
3B.01436
42,17084
45.608%7
31.32566
%6.31809
61.5%0362
67.11382
72.92440
78,9527
85.33026
Q1,97742
29,785%4%
105,90216
113,27807
120,90550
128.7891Z
136.92543
145,31320
153,95098
162.83752
171.97179
181,35244
190,97844
200,84852
210,96203
221.31761
231.91449
242.75143
253.82779

DYNEMIC
€2
1200000
12,1919
12.69158
13.46533
14,4934
15,7734%2
17.28930
12.03677
21.01085
23.20708
2. 62141
28.25108
31.09239
34,14290
37.40011
40,85178
44 52580
48.39077
%2.45332
$6.7134%
61.168%4
65.81634
70,65025
75,6933
80.71641
86,22871
91,92762
97,71254
103, 68455
109,84084
116.18024
122,70729
127404604
136, 250488

143,35533

o, 58905
158,92445
165.£2179
173.3%89%
181.35244
189.48157

-~

HEER
£3
12.00000
1214499
12.5305%8
13,1247
13.91520
14, R9510
16.057%7
17.39344
18.91317
20,598143
22.45%057
2445789
26.44777
28.78814
31.48709
34,1429
36,9532
39.918a0
43.03604
44,30439
43,7226
53,78949
%7.00443
A0, BE5RE
64,87304
7332085
77.75%988
82.34415
B7.9539¢
91,92747
95,9313%
102.07450
107 35841
112,7784¢
118,35402
1241
29 Q

129,85%4¢0
135, 82508
141,92803
148.16474




i0R DESCRIPTION-TITIE
FLOW RANGE IN 5PH
SIEPS GF FLOB-BPY

FIPE SI2E
£ FACTGRS

PIFE LENGTH ERUIY.(FT)
STATIC HERD Iat FEET

FLOW RATE

GFY

100.0

YELOCTTY

FIZSEC

U 1'1 "7
‘_P,__’HJ

0, 20561
4, §050F
§,54136
,51353
L2155
0,81817
0.92044
1,02271
1. 1'4?8
1,02778

a-....

132551

2.045%43
214770
2.74997

5 TEAT
L--t'LL4

§5451

'7 “M.’a
‘.5'10‘
Z 76132
2.85380
2.96537
3.06314
3.17041
4.17.63
»7&11

1.7d4ﬂ4
3.88531
3.98258
§,0908%

tHew tondon 3 Inch Force Raln

HOR I 100
: 2.5
1P {INCHES}: .16
USER : 119 130 150
: 1"70
H --J

FEICTION HEAD FRICTION HEAD FRICTION HEAD

€ £z £
{, Q0000 0, OUEGO0 0, 00000
0.04427 0.02249 ¢.02493
0, 15981 0.1172% 0.08999
0.33847 0.24852 0.19066
0,37687 0,42337 0,32481
0.87204 €, 63041 0. 49102
1,22228 0.B87705 0.68622
1.6260% 1 19342 {¢.91559
2.08227 1.52821 1.17245
7 58979 1.90049 1.45822
’.147?4 2.31049 1.27229
3. 75837 2.7%143 2. 11452
4,41194 3.23801 2.4B8422
%, 11689 376537 2.66114
G.8095%8 30778 3.3049%
b.b6752 5. 8748’ 375537
7. 5ie22 G.01628 §,23212
3.40924 b.17168 4.7343%
?.34316 b.86077 4.‘6»52
10.331 7.38277 5.81792
.\.‘19 8.33891 5.,3978%
12.4\660 9.12243 7.00261
J.5554¢ 2.94861 7.63262
14, ’185& 10,8022 8.28751
15.,32553 11,08602 8.956711
17,1781 1260585 9.67127
18.4700% 13,55549 10.39584
19.80709 14.53670 11.15265
21,1869% 4.44440 11.92965
22,6095 15.59352 12,73063
24,07447 17,6847 13.55549
25, 58161 18.77478 14.40411
27.13074 19.91172 15.27637
26.72148 21,0793 16.17247
30.3%421 22.21748 17.09139
32,02847 2350602 13.03394
3374337 24,76484 18.99971
35.4995% 26.05380 19.98851
37.29634 21.37279 21,000%4
39,1347 2b.,72168 72 03541

41.01328 30, 10035 23.07344

TOTAL
Cl
2,50000
2.54427
.65?81
2.83862
3.@7687
337204
3.72228
4.12609
4.58227
5.08979
S.6477%
6.2551
21195
7.6169?
B.35958
7.16%52
10,01522
10.90924
11.34815%
12.83260
13.86219
14.936860
16, 05549
17.218%
18.42553
19,47511
29,97005
22.3079%
23.636%9
25,10953
26.57447
26.08164
26.63074
31.22168
3285424
3453817
36.24337
37.9996%
39.75¢04
41.6347%
354328

DYﬁﬁﬁIC

_ N J‘)”‘)U
2.53249
2.64729
2.748%2
2,92337
3. 14061
3.39705
3.6%342
4,02821
4,30069
§.31019
5.25613
5.73301
6,~5ﬁ17
5.89778
7.39487
8.01628
8.67166
9.36077
10,08327
10.,83871
11.62743
12.443s1
13,3022
14.18802
K LRER]
16.05%49
17.03676
18.04950
19.,09352
20. 16867
21,27478
22.41172
23.57933
24.77748
26.00502
37.26484
28.55360
29,87279
3122168
32.60035

HERD
L3
2, 80000
2.57493
2.58799
2.69066
‘.ddﬁl

991(»')
‘ 18822
34155

.6’744

27239
4.61452
4.?8422
%.28144
5. BU4YS
6.25537
6.73212
7.23495
7. 76282
B.31792
§.8975%
§.50261

10,1322

10,7874

11.46741
12,17127
2.67934

13,652¢8

14 42965

%.23063

16.05549

16.90411

17.72637

18.67217
19.59139

20,53394

21,4954

22,4851

23,5005

24,53541

2959344

3.95
4.



w oA wN

e e

RECE] VED |

4

Indiana Department of Environmental Management SEP 021934
Office of Water Management
Wastewater Treatment Plant Design Summary IDEM - OFFICE OF

WATER MANAGEMENT

1. GENERAL

Applicant: New London Conservancy District - Howard County, Indiana
Project Name; Wastewater Facilities Project

Location: Howard County - New London Community

Engineer (Consultant): Sanco Engineering & Associates, Inc.

NPDES Permit Number:  Application Pending

A. Date of Finé] Permit Issuance: See Attached Letter (July 27, 1994)
B.  Expiration Date: Not Applicable

Remarks:

A.  Description of Present Situation: Failing Septic Systems, Stream Pollution

~B.  Description of Proposed Facilities: New Sewers and Treatment Plant

C.  Inspection During Construction to be Provided by: Engineer
Estimated Project Cost:

A.  Total Cost: $750,000 - See Attached Cost Summary

B. Source of Funding gReyenue Bond, State Grant, E;c.?\: IDOC Grant for $500,000
and Indiana Bond Bank Bond Issue and Connectiofi Fees

Certification Sea) of Engineer:

PO

|

L. ST,
SR e S,
0 R T




Il. DESIGN DATA

1 Current Population: 177 £ 5
Design Year and Population: Year 2015; 237 Capita

Design Population Equivalent (P.E.): 243 P.E. (Based on 0.20 #/Capita)

> w N

Design Flow: 19,400 G.P.D.

A Domestic: 16,590 G.P.D.

B.  Industrial/Commercial: 500 G.P.D.

C.  Infiltration/Inflow: 2,310 G.P.D.

S.  Average Design Peak Flow: 72,550 G.P.D.

6. Maximum Plant Flow Capaciiy: Maximum pumped short term rate =

7. Design Waste Strength

A. BOD: 300 mg/1

B. SS: 330 mg/1

C. NH,N 20 mg/1

D. P e

E. Other: —cccmmee o

8. NPDES Permit Limitation on Effluent Quality:
SUMAER WINTER

BOD : cpops 20 mg/1 25 mg/1
SS: 30 mg/1 30 mg/1
NH,-N: Waived Waived

P: ---- ="
Chlorine Residual: 0.5 mg/1 Minimum 1.0 mg/1 Maximum

pH: 6.0 Minimum 9.0 Maximum
D.O.: 6 mg/1 5 mg/1

o mmyYu 0w p




H.  Other:
9. Receiving Stream:
A Name: Honey Creek
B Tributary to: ~ Wildcat Creek
C. Stream Uses:  Recreational, Partial Body Contact
D.  7-day, 1-in-10 year low flow: 0.1 CFS

II. TREATMENT UNITS

Plant Site Lift Station NOT REQUIRED - NONE PROVIDED

1.

v ® N & L A W N

c b b g et b b
o & W N = O

Location:

Type of pump: -

Number of pumps:

Constant or variable speed B
Capacity of pumps:

RPM and TDH:

Volume of the wet well:
Detention time in the wet well:
A pgate valve and a check valQé in ..ﬂ-ne discharge iine:
A gate valve on suction line:
Ventilation:

Standby power:

Alarm:

Breakwater tank:

Bypass or overflow:




Flow Equalization Not Applicable - Plant serves residential population only.

1.

& v a2 W N

7.
Flow Meters

1.

2.

3.

Grit Chamber Not Applicable - New Sewers - Grit Not Expected to be a Concern

1.

® N & U A W N

Comminutors
1.
2.

Normal diurnal flaw peaking is expected

Number and size of units:

Method of flow diversion to unit:
Air and mixing provided:

Method and control of flow return:
Description of unit operation:
Lagoon sealing:

Method of sludge removal:

Type: Ultrasonic Depth Measurement - 3" Parshall Flume

Location: Effluent Metering Manhole

Indicating, recording and totalizing: Provided in project

Type of grit chamber:

Number of units:

Size 6[ unit:

Method of velocity (aeratién) control:
Velocity (aeration) in the chamber:
Drain provided:

Flow restrictions:

Facilities to isolate:

Type: Influent Comminutor - Smith & Loveless or equal

Location: Influent to Treatment Plant

3. Maximum capacity
| - L

\nS e

t

S

(¥



4. By-pass (over flow) bar screen:  Yes - Provided

Screens NOT APPLICABLE

1. Type:.

2. Number and capacity:
3. Bar spacing and slope:
4. Method of cleaning:
5. Disposal of screenings:

anary Settling NOI PROVIDED _ NOT APPLICABLE

1 Type of clarifier:

2. Number and size of units:

_ 3. Surface settling rate (gpd/sf)

a. at the design flow:
b.  at the influent pumping rate:
c at the equalized flow rate:
Detention time (hrs):
Type of sludge removal mechanism:
Weir overflow rate:

Disposition of scum:

@ N & W &

Location of overflow weir:
9. Facilities to isolate:

Activated Sludge

1. Type of activated sludge process: Extended Aeration

2. Number and size of units: Single Unit - 32.5' L x 12' W x 10.5' SWD -

= _4;095 cf = 30,630 gallons
3. Detentlon time (hrs): 37.9 Hours



A T )

10.
11.
12.
13.

14.

15.
16.
17.

Organic loading (Ib BOD /1000 cf). 48.54 1b/4,095 cf = 11.85 #/1,000 cf

Type of aeration equipment: Coarse Bubble Diffusers

Type and size of blowers: Rotary P.D. - 150\Z/f6r/n - Two Supplied

Air required (ltemlze cfm): 2,050 cf /#BOD = 69 cfm; Airlifts = 2vu ctm
Dlgester = 40 cfm - Total = 129 cfm < 150 cfm

Provisions for speed adjustment: Yes - Belt - Sheave Variable Drive

Air provided: 150 cfm

Ventilation in the blower room: Located Outside in Shelters

Number and capacity of return sludge pﬁmp: 1 - Air Lift Pump 10-30 G.P.M.

Method of return sludge rate control: Air Adjustment Valves

Return sludge rate as % of design flow: 507% to 200% of D.A.F.

Provisions for return rate metering: Visual by measuring weir observation

Location of return sludge disciuarge: Influent end of mixed -liquor

Facilities to isolate units: Short term diversion of influent to dlgester

Isolation not generally provided.
Facilities for flow split control: NOT  APPLICABLE

Oxidation Ditch  NOT APPLICABLE

1.

0 0 N & L A W N

-
=4

Number and size of units:

Detention time (hrs):

Organic loading (Ib BOD /1000 cf):

Type and efficiency of aeration equipment (Ib 0 /HP-hr):
Oxygen required:

Oxygen provided: o AA’
Flow velocity in ditch: , o\"\u(?
o
Number and capacity of return sludge pump: (‘pk'@ ‘E
_ C X
Method of return sludge rate control: (5)0”

Return sludge rate as % of design flow:

b\



11
12.
13.

14.

Provisions for return sludge metering:

Location of return sludge discharge:

Facilities to isolate units:

Facilities for flow split control:

Trickling Filters  NOT APPLICABLE

1.
2
3
4.
5

6.

Rotating Biological Contactor ~ NOT APPLICABLE

1

0 N & W»w oA W N

9.

Number and size of units:
Type of media:
Hydraulic loading (gpm/sf):

Organic loading (Ib BOD /1000 cf):

Recirculation:

Ventilation:

Size and number of units:

Type of media:

Detention time (min.):

Organic loading (Ib BOD /1000 sf):
Hydraulic loading (gpd/sf):

Method of shaft drive:
Supplemental air:

Facilities to isolate:

Facilities for flow split control:

Lagoons NOT APPLICABLE

1.
2.

Type of lagoons:

Number and size of lagoons:




¥ 0 N & L AW

10.
11.
12.
13.
14.
15.
16.
17.
18.

Organic loading:

Type of aeration equipment (if applicable):
Type and size of blowers (if applicable):
Air required (if applicable):

Air provided (if applicable):

Controlled discharge facilities:

Maximum water level:

Freeboard:

Soil boring data and permeability data:
Slope of embankment and top width:
Fence:

Detention time:

Stream gage:

Lagoon seal:

Facilities for multi-level lagoon discharge:

Scum control:

Secondary Clarifiers

L
2.

Type of clarifiers: Circular Steel

Number and size of units: 1 Unit - 12' Diameter x 10.25' SWD

Surface settling rate (gpd/sf): Square Footage Surface = 113 sf

a. at the design flow: 171.7 gpd/sf

b..  at the influent pumping rate: 100,000 gpd/113 = 885 gpd/sf < 1,000 gpd/st
c. at the equalized flow raie: Not Applicable; At PHF = 642 gpd/sf

Detention time (hrs): 8,671/19,400 = 0.447 days = 10.7 hours

Type of sludge removal mechanism: Circular sweep to center collection sump



o ()

Weir overflow rate: 19,400 gpd/33 feet = 587 gpd/feet

Disposal of scum: Return to aeration or digester

o =N &

Facilities for unit isolation: No - Not Provided
9. Facilities for flow split control: ~ Not Applicable
Rapid Sand Filtration Not Provided - Not Applicable
1. Number and size of filters:
2. Filtration rate:
a. at peak flow rate: ' .
b. at average flow rate:
Type, depth, and grain size of filter media:
Backwash rate:
Air scour:
Capability to chlorinate ahead of the filter:
Backwash pumps (number and capacity):

Method of rate control:

® ® N e W oA W

Source and capacity of backwash water:
10.  Holding capacity of dirty water tank:
11.  Facilities for unit isolation:

Micro-strainers  Not Provided - Not Applicable

1. Number and size of strainers:

2. Screen material:

3. Filtration rate:

4. Backwash rate:

S. Number and capacity of backwash pumps:



6.
7.

Facilities for unit isolation:

Slime control provisions:

Two-day Lagoon  NOT APPLICABLE

1.

¥ 0 N & U0 s W N

T
> W N = ©Q

15.

Number and size of lagoon cells:
Detention time (days):

Type of chemical:

Location of chemical injection:

Number and size of chemical feed pumps:
Rate adjustment capabilities:

Capacity of chemical storage tank:
Capacity of spill storage space:

Expected daily use of chemical (doségé and solution): |
Lagoon seal: |
Parallel or serie¢ operation:
Sludge removal facilities:
Method of draining:
Multi-level discharge:

Scum control;

Post-aeration  NOT APPLICABLE

L

2
3.
4
S

Type of aeration:

Number of units:

Size of units:
Aeration provided:

Expected effluent DO:



Nitrification System  NOT APPLICABLE

1.

> W N

o

Type of nitrification system:
Ammonia loading:
Additional oxygen demand:
Air supply system:
Hydraulic detention time:

Mean cell residence time (days):

Phosphorus Removal Facilities NOT APPLICABLE

1.

N VAW

.

°

10.

Disinfection

oA W N

Type of chemical to be used:

Location of chemical injection:

Number and size of -chemi.cal feed pumps:
Size of chemical stor.age tank:

Capacity of spill storage space:

Chemical dosage:

Daily chemical consumption expected:
Rapid mix tank:

Slow mixing equipment:

Other facilities - describe:

Type of disinfectant used: Hypochlorate Tablet Feed (YSanuril™)

Size of contact tank: 4 Bays @:5' x 2.5' x 4' SWD = 200 cf = 1,500 gal.
Contact time: At- Peak Hourly Flow = 29.8 Minutes; Peak Pumped Rate 21.6 Min.
Type of disinfectant feeders: Tablet Hypochlorite - Sanuril - Flow Proportional

Capacity of the feeders:  Up to 100 gpm = .144 MGD



o o

Disinfectant dosage: Up to maximum of 20 mg/1

Scum control baffle: Provided in design with over and under baffling

Source of the disinfectant feed water: Not Required

© m N o

Breakwater tank for the feed water:  Not Applicable

10.  Bypass: Not Provided

11.  Drain for tank: Drain only by pumping unit

12, Ventilation in chlorine room: Not Applicable

13.  Safety equipment: Tablet Chlorination-requires safe handling
De-Chlorination

1. Chemical used:  Bi-sulfite Tablets
Type of feeders: Tablet Feeder with weir control for feed rate

Capacity of feeders’ Up to 100 gpm

Dosage: Variable to provide adequate reaction with residual chlorine
Type of diffuser: Not Applicable

Diffuser location: Not Applicable

Equipment location: ' In dechlorination tank

®@ N e W oA W N

Ventilation provided: Open to Air . S
9.  Safety equipment: Safe Handling Required

UV Disinfection NOT APPLICABLE ‘
1. Type:

Location:

Size of channel:

2

3

4. Contact time:
5 Dosage:
6

Bypass:



7.
8.

Safety equipment:

Cleaning equipment:

Sludge Thickening NOT APPLICABLE

1.

2
3.
4

S.

Number and size of thickeners:
Type of sludge thickeners: